SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

13
Mode Band Edge - L
2400-2483.5_802.11be EHT40_CHO06_2437MHz
ANT Ant 5+6+7+8 (CDD)
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
PEAK T4
0.0 70.0
1
52‘5MWWWM 523
350 350
175 175
Peak
210 23304 23688 23982 242156 157 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.82 56.79 74.60 -15.21 52.33 27.38 5.64 36.48 9.92 460 142 PEAK 1 2437.00 113,13 ------ ------ 186.46 27.53 5.69 36.47 9.92 469 142 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 525 J
SS‘UMM 350 it -
175 175
Avg
210 23304 23688 23982 242156 157 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.67 47.66 54.80 -6.34 41.28 27.38 5.64 36.48 9.92 460 142 PEAK 1 2437.00 102.66 ------ ------ 95.92 27.58 5.71 36.47 9.92 460 142 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-61 of 78




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
1 A A e,y
\
WW PEAK_BE_74
0.0 ""\
52 Fdthr,
3,
17!
Peak Blank
w7 1336 24502 24668 24834 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2483.65 56.25 74.60 -17.75 49.22 27.80 5.77 36.46 9.92 480 142 PEAK
4o Level {dBuVim)
1225
A il
0.0 \
e
N e, AVG_BE 54
3,
17!
Avg Blank
w7 24336 24502 24668 24834 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL
+ RBi:1060.080kHz VB:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 45357 4412 54.60 -9.88 37.09 27.80 5.77 36.46 9.92 460 142 PEAK
TEL: 886-3-327-0868 Page Number 1 C3-62 of 78

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 ] 525
, IV~ 1 2 b U o
6 [t e 15 (gt
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Mode 13 Mode @13
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4874.08 38.61 74.00 -35.39 56.59 32.68 8.21 59.19 0.40 - -- PEAK 1 4874.08 38.62 74.00 -35.98 56.60 32.60 8.21 59.19 0.40 - -- PEAK
2 731108 42.67 74.00 -31.33 55.37 36.86 10.61 59.83 0.26 - -- PEAK 1 731108 43.29 74.00 -30.71 55.99 36.86 16.61 59.83 @.26 - -- PEAK
TEL: 886-3-327-0868 Page Number : C3-63 of 78

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
: HLeveI{d&le) : HLevel{dl)ll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
L R s Bl
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 13 lode 13
: HLeveI{d&le) : HLevel{dl)ll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G kil i e S T s i 350 i e Iy ey
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 13 lode 13

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105, rafafaf A f A A 105,
10 Al Wy ™ 10 (
75 875
\ J PEAK_74
70, A 0. 1
00 Y 704
! vﬂf‘, \\‘
o
28, e et 52 reteleand S -
350 350
17! E
Peak
210 23424 25748 24072 24306 U712 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.89 57.89 74.60 -16.11 51.43 27.38 5.64 36.48 9.92 360 19 PEAK 1 2447.00 111,01 ------ ------ 1e4.32 27.54 579 36.47 9.92 3@ 19 PEAK

1 oLevel [BuVim)

1225
105 4
10! t
875
70.0
AVG_54
h \
- i
E
Avg Blank
1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2447.00 100.46 ------ ------ 93.76 27.55 5.70 36.47 9.92 360 19 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-65 of 78



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
75
700 ) \
Rl
WMM"’"
350
17!
Peak Blank
210 23424 25748 24072 24306 U712
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL
+ RBi:1060.080kHz VB:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2389.22 45.86 54.60 -8.14 39.48 27.38 5.64 36.48 9.92 360 19 PEAK
TEL: 886-3-327-0868 Page Number : C3-66 of 78

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 4
105 [ 105 m
¥ \ |
\ PEAK_74
0.0 70.0 [
. . . \
m i i I oy " e A ul A
350 350
17! E
Peak
210 23424 25748 24072 24306 U712 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.44 5178 74.60 -22.22 45.34 27.37 5.63 36.48 9.92 360 36 PEAK 1 2447.00 118.94 ------ ------ 112.20 27.58 571 36.47 9.92 3@ 36 PEAK
4o Level (dBuVim)
1225
1
105 i
H‘
70.0
\ AVG_54
N -
it
350
E
Avg Blank
1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2447.00 189,71 ------ ------ 182.95 27.59 5.7 36.47 9.92 3@ 36 AVERAGE
TEL: 886-3-327-0868 Page Number : C3-67 of 78

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
105, n nAf
r TNNEYYY \
75 A”J
0 M \I\
00 f’J of
Rl
1
350
17!
Peak Blank
210 23424 25748 24072 24306 U712
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL
+ RBi:1060.080kHz VB:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2389.87 40.56 54.60 -13.44 3418 27.38 5.64 36.48 9.92 360 36 PEAK
TEL: 886-3-327-0868 Page Number : C3-68 of 78

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 HLmumvnn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
’ 2 b NT— . 2 b s ol
) MMWWW E [ et WWW‘W*
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Vode i 14 Vode ;14
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4894.08 38.77 74.00 -35.23 56.64 32.68 8.23 59.19 0.41 - -- PEAK 1 4894.08 38.19 74.0@ -35.81 56.86 32.68 8.23 59.19 @.41 - -- PEAK
2 734108 43.13 74.00 -30.87 55.9 36.74 10.84 59.87 0.26 - -- PEAK 1 73108 43.60 74.00 -31.00 55.83 36.74 10.84 59.87 0.26 - -- PEAK
TEL: 886-3-327-0868 Page Number : C3-69 of 78

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
S R Bl
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 14 lode 18
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G %5 pn— i —re | 5 WMWW e
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 14 lode 18

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-70 of 78



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105 ‘
I N
75 875 J
PEAK_T4
. PAY /'\/ 10, 1 -
00 W 704
1 M \
Al
928 b R IV —— L
350 350
17! E
Peak
210 23424 25748 24072 24306 U712 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.60 55.48 74.60 -18.52 49.82 27.38 5.64 36.48 9.92 360 17 PEAK 1 2452.00 106.92 ------ ------ loe.20 27.56 5.71 36.47 9.92 3@ 17 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
10! 10! 1
h
i VA i
0.0 « 70.0
/\N\f\/ AV 54
Rl L. \\-
_.—'—"‘_'_“_'_F L e
350 350
17! E
Avg
210 23424 25748 24072 24306 U712 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.87 44.53 54.60 -9.47 38.07 27.38 5.64 36.48 9.92 360 17 AVERAGE 1245200 97.71 ------ ------ 99.99 27.56 5.71 36.47 9.92 360 17 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-710f 78




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
L 1 /"WWJ\\
875
PEAK_BE 74,
0.0 1
" SRS
52,
3,
17!
Peak Blank
432 2456 24502 24728 24864 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 245497 65.32 74.60 -8.68 58.28 27.81 5.77 36.46 9.92 360 17 PEAK
o Level {dBuVim)
1225
PRIV VANAWAWAN y \
0.0
™ VG B 54
52, —
3,
17!
Avg Blank
432 2456 24502 24728 24864 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL
+ RB:1060.080kHz VBW:2.010kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2453.54 53.92 54.60 -0.88 46.89 27.80 5.77 36.46 9.92 360 17 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C3-72 of 78

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

15
Mode Band Edge - L
2400-2483.5_802.11be EHT40_CHO09_2452MHz
ANT Ant 5+6+7+8 (CDD)
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 1050
87.5 875
PEAK T4
0.0 70.0
525 1 525
F— b o s
350 350,
175 175
Peak
210 23424 25748 24072 24306 172 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.60 50.95 74.60 -23.85 44.49 27.38 5.64 36.48 9.92 360 35 PEAK 1 2452.00 117.98 ------ ------ 1l.1e 27.62 5.73 36.47 9.92 300 35 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 525
| s
%0 B
175 175
Avg
210 23424 25748 24072 24306 172 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBH:1000.000KHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.70 40.43 54.60 -13.57 33.97 27.38 5.64 36.48 9.92 360 35 AVERAGE 1 2452.00 109.09 ------ ------ 182.29 27.62 5.73 36.47 9.92 3@ 35 AVERAGE
TEL: 886-3-327-0868 Page Number : C3-73 of 78

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical Fundamental
o Level {dBuVim)
1225
75
\ PEAK_BE 74,
0.0
o]
5! T TR
3,
17!
Peak Blank
432 2456 24502 24728 24864 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2483.61 57.62 74.00 -16.33 50.59 27.88 5.77 36.46 9.92 360 35 PEAK

. Level (dBuVim)

1225
R I, AW
4
0.0
\/"\ AVG_BE 54
52,
M
350
17!
Avg Blank
432 2456 24502 24728 24864 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 483.54 47.37 54.60 -6.63 40.34 27.80 5.77 36.46 9.92 360 35 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-74 of 78



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBu\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
1050 1050
875 85
PEAK 74
700 00
AVG_54
525 s 525 7
1 [pae—T 1 ot g sk
bt g 150 I
Peak
115 115
Avg
3000 6000, 9000 12000. 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Mode i 15 Mode i 15
Linit Read At Cable Preamp Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m  dB B Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 490408 38.48 74.00 -35.52 56.31 32.72 8.23 59.20 0.4 1 49408 38.46 74.00 -35.54 56.29 32.72 8.23 59.20 0.4 - -- PEAK
2 7356.08 42.75 74.00 -31.25 55.65 36.66 16.86 59.89 0.27 1 736.08 43.86 74.00 -30.94 55.9 36.66 10.86 59.89 @.27 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR401125B

Pol. Horizontal Vertical
: HLe\'el{|m||\|mn) : HLevel{dﬂn\lhn)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
L 0 i
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 15 lode 15
: HLe\'el{|m||\|mn) : HLevel{dﬂn\lhn)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G %0 T et ™| 0 T st e
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 15 lode 15

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HLevel(dBqu) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
1
36 (bt tbiabbatihtc s e H h e, A 35 (ot i s Pt »
Peak 15 175
18000 19700, 21400, 2100, 24800, 26500 18000 19700, 2400, 200, 24800, 26500
Frequency (MHz) Frequency (MHz)
Site @ @3CHIS-HY Site @ @3CHIS-HY
Condition: PEAK 74 Im SHF 1230 241025 HORIZONTAL Condition: PEAK 74 Im SHF_1230 241025 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 23366.81 38.57 74.6@ -35.43 56.47 39.80 6.82 54.18 -9.54 -~ - PEAK 1 2035148 37.96 74.60 -36.84 58.17 38.18 6.23 55.80 -9.54 -~ -- PEA
TEL: 886-3-327-0868 Page Number 1 C3-77 of 78
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FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
60. 60.
ap Qp|
“ - 0 -
I I
a0, [ 4 6 m [ )
300 1 3 i ,.Nw WJM 0| 2 | ﬂ LA i M\
TR AN [
A I TSV AT
200084 fe (3 W
10, 10,
30 24, 18, 12, 806 1000 30 24, 18, 12, 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CHIS-HY site + @3CHI5-HY
Condition: QP 3m CBL 61110 & @030@N10@1N-06_41912805 HORIZONTAL Condition: QP 3m (BL 61110 & @@3BN1DAIN-06_41912805 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB BV dB/m B dB B om  deg PHz dBuV/m dBuv/m  dB dBuV d8/m A8 dB  dB o deg
1 65.89 29.35 48.80 -18.15 49.83 12.14 0.99 32.42 0.86 - -~ Peak 1 65.89 32.53 40.00 -7.47 51.76 1n.14 0.99 32.42 0.06 41 192 QP
2 163.86 25.68 43.50 -17.82 48.22 16.16 1.53 32.42 @.17 - -- Peak 2 99.84 28.35 43.50 -15.15 43.76 15.81 1.21 32.41 0.4 - -- Peak
3 23879 23.17 46.00 -17.83 42.44 16.08 1.80 32.40 0.25 - -- Peak 3 224.97 26,89 46.88 -19.11 4171 15.56 1.77 32.39 .24 - -~ Peak
4 433,37 39.12 46.00 -6.83 46.47 22.50 2.46 32.41 @18 - -- Peak 4 44419 37.04 46.00 -8.96 44.33 22.55 2.47 3241 0.08 1 15 (P
5 717.73 38.86 46.80 -7.14 41.62 26.23 3.12 3.8 0.7 -- -- Peak 5 71579 41.66 46.69 -4.34 4439 26.28 311 32.20 0.7 1@ 67 QP
6 779.81 39.35 46.60 -6.15 41.32 27.28 3.23 32.12 .14 - -- Peak 6  886.97 37.38 46.88 -B.62 38.63 27.36 3.28 32.83 .14 142 3@z QP
TEL: 886-3-327-0868 Page Number : C3-78 of 78
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

<03CH15-HY>
<TXBF>
<NSS =1>

C4-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel | Frequency RU | Remark

(MHz) Rate
Mode 1 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT20 01 2412 MCSO0 - -
Mode 2 | 2400-2483.5 | Ant5+6+7+8 (TXBF) | 802.11be EHT20 02 2417 MCSO0 - -
Mode 3 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT20 06 2437 MCSO0 - -
Mode 4 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT20 10 2457 MCSO0 - -
Mode 5 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT20 11 2462 MCSO0 - -
Mode 6 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT40 03 2422 MCSO0 - -
Mode 7 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT40 04 2427 MCSO0 - -
Mode 8 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT40 06 2437 MCSO0 - -
Mode 9 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT40 08 2447 MCSO0 - -
Mode 10 | 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT40 09 2452 MCSO0 - -
Mode 11 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT20 11 2462 MCSO0 - SHF
Mode 12 = 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT20 11 2462 MCSO0 - LF

TEL: 886-3-327-0868 Page Number : C4-1 of 56

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

C4-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be EHT20 | 01 2388.74 47.27 54.00 -6.73 H Avg. Pass - Band Edge
' 802.11be EHT20 | 01 4824.00 38.78 74.00 -35.22 H Peak | Pass - Harmonic
802.11be EHT20 | 02 2389.86 47.32 54.00 -6.68 H Avg. Pass - Band Edge
2 802.11be EHT20 | 02 7251.00 43.25 74.00 -30.75 H Peak | Pass - Harmonic
802.11be EHT20 | 06 2484.96 41.07 54.00 -12.93 H Avg. Pass - Band Edge
° 802.11be EHT20 = 06 @ 4874.00 33.99 54.00 -20.01 H Avg. Pass - Harmonic
802.11be EHT20 10 2483.57 43.02 54.00 -10.98 H Avg. Pass - Band Edge
‘ 802.11be EHT20 | 10 7371.00 42.80 74.00 -31.20 H Peak | Pass - Harmonic
802.11be EHT20 11 2483.54 53.93 54.00 -0.07 H Avg. Pass - Band Edge
> 802.11be EHT20 11 7386.00 42.57 74.00 -31.43 \% Peak Pass - Harmonic
802.11be EHT40 03 2387.22 47.88 54.00 -6.12 H Avg. Pass - Band Edge
° 802.11be EHT40 & 03 7266.00 44.03 74.00 -29.97 H Peak | Pass - Harmonic
802.11be EHT40 @ 04 2389.73 48.18 54.00 -5.82 H Avg. Pass - Band Edge
! 802.11be EHT40 | 04 7281.00 43.46 74.00 -30.54 \Y Peak | Pass - Harmonic
802.11be EHT40 | 06 2389.23 48.23 54.00 -5.77 H Avg. Pass - Band Edge
® 802.11be EHT40 | 06 7311.00 43.54 74.00 -30.46 H Peak Pass - Harmonic
802.11be EHT40 | 08 2484.56 53.43 54.00 -0.57 H Avg. Pass - Band Edge
° 802.11be EHT40 | 08 7341.00 43.67 74.00 -30.33 H Peak Pass - Harmonic
802.11be EHT40 | 09 2486.13 53.80 54.00 -0.20 H Avg. Pass - Band Edge
10 802.11be EHT40 | 09 7356.00 43.16 74.00 -30.84 \% Peak Pass - Harmonic
11 SHF 11 = 23292.25 39.12 74.00 -34.88 \% Peak Pass - SHF
12 LF 11 716.76 41.84 46.00 -4.16 \% QP Pass - LF
TEL: 886-3-327-0868 Page Number : C4-2 of 56
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 [, 105
10! / p 10!
75 875
/ PEAK T4
0.0 70.0 |
‘ \
L T DT WA A..unmww‘"’w RM PR B s S
350 350
17! E
Peak
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.18 56.91 74.60 -15.89 52.45 27.38 5.64 36.48 9.92 2600 41 PEAK 1 2412.00 111,38 ------ ------ 104.76 27.42 5.66 36.48 9.92 200 41 PEAK
gl (i) e )
1225 1225
" 1050 1
o™
75
15
0.0
700
100
Rl W
AVG_54
3, ermornair = 525 i i T
1 150 i L {
Avg
115
210 23324 23548 2712 23906 un
Frequency (MHz)
Cite  : BICHISY 1000 1400. 1m.rm m!m 2600, 3000
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL
+ RBi:1060.080kHz VB:3008. B0BkHz SHT:Auto
Site 1 G3CHIS-HY
Linit Read  Ant Cable Preamp  Aux APos  TPos Condition: AVG_54 3 BBHA 9126 D_91200-62294 HORIZONTAL
Freq Level Line Margin Level Factor Loss Factor Factor Remark + REN: 1000.000kHz VBH: 3000, 800kHz SHT:Auto
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg Linit Read At Cable pream Aux MPos T
1 2388.74 47.27 54.80 -6.73 40.81 27.38 5.64 36.48 9.92 2600 41 AVERAGE freg Level Line Pll‘gi.l'l Level Factor  Loss Factor Factor Renark
MzdBw/ndb/e dB BV dB/m dB A8 B
1 241200 102,23 54.00 48.23 95.67 27.45 5.67 36.48 9.92 208 41 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-3 of 56
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Report No. : FR401125B

350

Pol. Vertical Fundamental
o Level [dBuVim) 1o Level [dBuVim)
1225 1225 1
MWM
B7.5 f B7.5
\ PEAK_T4
70 70 |

350

E
Peak
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.63 54.85 74.00 -19.95 47.59 27.38 5.64 36.48 9.92 360 360 PEAK 1 2412.00 118.43 ------ ------ 11.86 27.46 5.67 36.48 9.92 360 360 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 {F 875
0.0 / 70.0
\ AVG_54
Rl L.
1
it L A \\"
350 350
17! E
Avg
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.97 42.67 54.60 -11.33 36.21 27.38 5.64 36.48 9.92 360 360 AVERAGE 1 2412.00 168.71 ------ ------ 182.14 27.46  5.67 36.45 9.92 300 360 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR401125B

Pol. Horizontal Vertical
1 HL&\'&I{dB«Wm) 1 HLMI{dBﬂWm)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
1 O e W il gt ) X o i
36 (st ot memjww
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000, 18000
Frequency (MHz) Frequency (MHz)
Site @ @3CHIS-HY Site @ @3CHIS-HY
Condition: PEAK 74 3m BBHA 9120 D_9126D-02294 HORIZONTAL Condition: PEAK 74 3m BBHA 9120 D_91260-02294 VERTICAL
Mode i1 Mode i1
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 432400 38.78 74.60 -35.22 56.% 32.45 817 8.7 @37 - --PEAC 1 432400 37.72 74.6@ -36.18 55.% 32.45 8.7 8.7 @37 -~ - PEA

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode i1l lode i1
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode i1l lode i1

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-6 of 56
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Report No. :

FR401125B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 o 105
75 / 875
{ PEAK_74
0.0 70.0 ]
52 ) dratsarhy b e st l] 52 ) PR ' . d
et >
350 350
17! E
Peak
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.52 58.54 74.60 -15.46 52.88 27.38 5.64 36.48 9.92 460 33 PEAK 1 2417.00 169.29 ------ ------ 182.75 27.44 5.66 36.48 9.92 400 33 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
10! 10! 1
a5 ["oen e o8
0.0 f 70.0
j AVG_54
Rl L.
o
. \
10 340 T
17! E
Avg
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.86 47.32 54.60 -6.63 40.86 27.38 5.64 36.48 9.92 460 33 AVERAGE 1 2417.00 98.88 ------ ------ 91.55 27.43 5.66 36.48 9.92 4@ 33 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-7 of 56
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: FR401125B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
125 1225 1
)“"\WM""
105 105
75 / 875
/ PEAK_74
0.0 70.0 |
o |
25 b i 5! o — il v ¥
350 350
17! E
Peak
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.74 56.83 74.60 -17.97 49.57 27.38 5.64 36.48 9.92 180 115 PEAK 1 2417.00 116.77 ------ ------ 11@.15 27.58 5.68 36.45 9.92 188 115 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 /ﬂ 875
0.0 J 70.0
/ ] AVG_54
2 W—"'M . B
17! E
Avg
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.97 42.85 54.60 -11.15 36.39 27.38 5.64 36.48 9.92 180 115 AVERAGE 1 2417.00 106.94 ------ ------ loe.4l 27.43 5.66 36.48 9.92 168 115 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\vel{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 7 i 525 2
i " - f R P S ——
¢ bttt ™ T I ——
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Mode i 2 Vode 12
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 483408 37.96 74.00 -36.64 56.18 32.47 8.18 59.17 0.3 - -- PEAK 1 483408 39.29 74.00 -34.71 57.43 32.47 8.18 59.17 0.3 - -- PEAK
2 75108 43.25 74.00 -30.75 55.91 6.9 9.95 59.77 0.26 - -- PEAK 1 75108 42.79 74.00 3121 55.45 36.99 9.95 59.77 0.26 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C4-9 of 56

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
: HLe\vel{ml\lnln) : HLml{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 ST T e 350 T e e ]
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode i1 lode i1
: HLe\vel{ml\lnln) : HLml{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode i1 lode i1

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR401125B

Mode Band Edge - L

2400-2483.5_802.11be EHT20_CHO06_2437MHz

ANT Ant 5+6+7+8 (TXBF)
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
PEAK T4
0.0 70.0
1
525 - - ; 525
Pyt bigelaat e " Laports
350 350
175 175
Peak
210 2374 23648 23922 24106 24 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.95 53.18 74.60 -20.9 46.64 27.38 5.64 36.48 9.92 360 22 PEAK 1 2437.00 110.93 ------ ------ 1e4.19 27.58 571 36.47 9.92 3@ 22 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 525
: IR AN | Wu——
i |
350 350,
175 175
Avg
210 2374 23648 23922 24106 24 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.46 40.67 54.60 -13.33 3421 27.38 5.64 36.48 9.92 360 22 AVERAGE 1 2437.00 100.61 ------ ------ 93.87 27.58 5.71 36.47 9.92 360 22 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-11 of 56




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
10501 o et
e Ty \
75
PEAK_BE 74
700 WM
. W . 1
e .
3,
17!
Peak Blank
FLri 246 24562 24708 24854 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2489.93 52.26 74.60 -21.74 45.18 27.84 5.78 36.46 9.92 360 22 PEAK
o Level {dBuVim)
1225
w"’JM\
75
0.0 \
o WM - AVG_BE 54
MM1
350
17!
Avg Blank
FLri 246 24562 24708 24854 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL
+ RBi:1060.080kHz VB:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 245496 41.67 54.00 -12.93 34.03 27.81 5.77 36.46 9.92 360 22 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-12 of 56

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125B
3
Mode Band Edge - L
2400-2483.5_802.11be EHT20_CHO06_2437MHz
ANT Ant 5+6+7+8 (TXBF)
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
PEAK T4
0.0 70.0
1
525 . . 525
S—
350 350,
175 175
Peak
210 2374 23648 23922 24106 24 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2386.84 51.02 74.00 -22.98 44.59 27.37 5.63 36.49 9.92 480 117 PEAK 1 2437.00 111.88 ------ ------ 185.87 27.57 571 36.47 9.92  4p@ 117 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 525
w ]
350 350,
175 175
Avg
210 2374 23648 23922 24106 24 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.95 39.53 54.60 -14.47 33.07 27.38 5.64 36.48 9.92 480 117 AVERAGE 1 2437.00 161,53 ------ ------ 94.81 27.56 5.71 36.47 9.92 460  LI7 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-13 of 56

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical Fundamental
o Level {dBuVim)
1225
1050 Ay e
\
b i PEAK_BE_74|
0.0 UM
. b
3,
17!
Peak Blank
FLri 246 24562 24708 24854 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:100.000kHz VBW:3800.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2456.86 50.51 74.00 -23.49 43.46 27.82 5.77 3b.46 9.92 480 117 PEAK
o Level {dBuVim)
1225
75 MN\
0.0 \
Mt i
" T AVG BE 54
WM
350
17!
Avg Blank
FLri 246 24562 24708 24854 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 49277 4p.21 54.00 -13.79 33.11 27.86 5.78 36.46 9.92 480 117 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-14 of 56

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
1oLevel(dBuim) gl eBum)
1225 1225
1054 1050
iy 5
PEAK T4 PEK T4
700, 700
525 A6 54 52 AVG_54)
1 3 " s J
— 2 . " o
sttt 1
3 A 35 0t e
Peak -
) 115
Avg
3000 6000, 9000, 12000, 15000, 18000
Frequency (W2 3000 5000, 9000, 12000, 15000 18000
Frequency (Hz)
Site + @3CHIS-HY .
Condition: PEAK_74 3n BEHA 9120 D 9128D-02234 HORIZONTAL site - O3CHLS-HY
Wode L3 Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Linit Read  Ant (Cable Preamp Aux APos  TPos Yode i3 .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamy  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 487408 43.58 74.00 -30.42 61.56 32.60 8.21 59.19 .40 360 178 PEAK MHz dBuv/m dBuv/m  dB  dBuv dB/m a8 @ dB m  deg
2 487408 33.99 54.00 -20.61 51.97 32.68 8.21 59.19 .40 360 175 Average 1 4874.00 37.98 74.00 -36.02 55.9% 32.60 8.21 59.19 @.40 - -- PEAK
3 7311.00 43.53 74.8@ -30.47 56.23 36.86 10.81 59.83 .26 - -- PEAK 1 731100 43.34 74.60 -30.16 56.54 36.86 18.81 59.83 0.26 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-15 of 56




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
%0 ey rnnm e 34 i
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 3 lode i3
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G - e P Ly - IR I I I e
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 3 lode i3

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-16 of 56



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125B
4
Mode Band Edge
2400-2483.5_802.11be EHT20_CH10_2457MHz
ANT Ant 5+6+7+8 (TXBF)
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050, 1050
87.5 875
PEAK_BE_74 PEAK T4
0.0 70.0
1
52.5 52.5 "~ - - iyt
350 350,
175 175
Peak
1447 24576 2468.2 24788 24804 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 249%.13 55.44 74.00 -18.56 48.32 27.88 5.78 36.46 9.92 480 215 PEAK 1 2457.00 112.53 ------ ------ 185.76 27.68 5.72 36.47 9.92 480 215 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1059 1054 !
87.5 875
0.0 70.0
AVG_BE 54 AVG_54
52.5 52.5
1 I O A
M”W"me
350 350
175 175
Avg
1447 24576 2468.2 24788 24804 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2483.57 43.02 54.60 -18.98 35.99 27.80 5.77 36.46 9.92 480 215 AVERAGE 1 2457.00 162.88 ------ ------ 96.11 27.68 5.72 36.47 9.92 460 215 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-17 of 56

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
405 0l e, e 105,
10! — \\ 10!
75 875
PEAK_BE 74, PEAK 74
. 10, I
00 W““‘M 704
1 b
52 T afidteAma-donil 52 -y Dbl Lot
350 350
17! E
Peak
1447 576 24682 24788 24804 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:100.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248378 52.97 74.60 -21.83 45.94 27.80 5.77 36.46 9.92 480 111 PEAK 1 2457.00 111,65 ------ ------ 1p4.83 27.64 573 36.47 9.92 460 111 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105
10! 10! 1
) D
875 WMM\ 875
0.0 70.0
0. AVG_BE 54 J AVG_54
”‘w\ L.
Mty L enenras|
350 350
17! E
Avg
1447 576 24682 24788 24804 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.99 42.24 54.60 -11.76 35.21 27.80 5.77 36.46 9.92 480 111 AVERAGE 1 2457.00 97.98 ------ ------ 9111 27.68 5.74 36.47 9.92 480 111 AVERAGE

TEL: 886-3-327-0868

Page Number : C4-18 of 56
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBu\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
1050 1050
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
! 2 ” " o : 2 e "
IMWM/JW"MMW 35, (bbbt el
Peak
115 115
Avg
3000 6000, 9000 12000. 18000 3000 6000. 9000. 12000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Mode 14 Mode P4
Linit Read At Cable Preamp Linit Read At Cable Preamp
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBw/ dB/m  dB B Mz dBuV/m dBui/m  dB dBu/ dB/m  dB
1 491408 38.16 74.00 -35.84 55.92 3278 8.24 59.20 0.4 -- PEAK 1 491408 38.26 74.0@ -35.74 56.82 32.78 8.4 59.20 0.4 -- PEAK
2 737108 42.80 74.00 -31.20 55.79 36.57 10.67 9.9 0.27 -- PEAK 1 73108 42.58 74.00 -31.42 55.57 36.57 10.67 9.9 @.27 -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
mLe\'eI{dBlle) 14‘“|Lml{|19||\llln)
105 125
i85 85
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 4 lode 4
mLe\'eI{dBlle) 14‘“|Lml{|19||\llln)
105 125
i85 85
100 00
17.7G AG_54 ANG 54
525 525
~18G o S— | P T e JMMM.»WM o s |
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 4 lode 4

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT

Report No.

: FR401125B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
0501 g s i, 105
75 875
\ PEAK_BE 74, PEAK_74
0.0 o 1 70.0 M
e o] \
2! ok sy 2! A .
oAb
350 350
17! E
Peak
2452 24616 4.2 24808 24904 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248378 66.05 74.80 -7.95 59.02 27.80 5.77 36.46 9.92 460 214 PEAK 1 2462.00 169.76 ------ ------ 182.96 27.62 5.73 36.47 9.92 460 214 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
["_ [
75 875
0.0 \ 70.0
2 R AVG_BE 54 AVG_54
L.
—_— | Lm....__w—»—
350 350
17! E
Avg
2452 24616 4.2 24808 24904 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:@.330kHz SWT:Auto + RBH:1060.000kHz VBI:@.330kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.54 53.93 54.60 -0.87 46.98 27.80 5.77 36.46 9.92 460 214 AVERAGE 1 2462.00 100.54 ------ ------ 93.74 27.62 5.73 36.47 9.92 480 214 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-21 of 56

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR401125B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 A 105,
75 \ 875
\ PEAK_BE 74, PEAK_74
0.0 70.0 H
\"M . J k
52, A W s TP Nty 52 " -y ik
350 350
17! E
Peak
2452 24616 4.2 24808 24904 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:100.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.87 55.88 74.00 -18.12 48.85 27.80 5.77 36.46 9.92 480 189 PEAK 1 2462.00 110.25 ------ ------ 183.39 27.67 5.74 36.47 9.92 460 189 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 1
L
HT.I: MM ulr
0.0 \ 70.0
2 \ AVG_BE 54 AVG_54
| 1 Je
I N I \lw_W_m—f—
350 350
17! E
Avg
2452 24616 4.2 24808 24904 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1060.000kHz VBN:@.330kHz SWT:Auto + RBH:1060.000kHz VBU:@.330kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248872 44,50 54.60 -9.50 37.44 27.83 5.77 36.46 9.92 480 189 AVERAGE 1 2462.00 161.48 ------ ------ 9451 2778 5.74 36.47 9.92 480 189 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-22 of 56

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
1 HLevel{dBile) 1 HLW&I{HBIIVJIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525 P
2 " 3 ot J " p—"
I e I
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Mode 15 Mode 15
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 492408 38.19 74.00 -35.81 55.87 32.84 8.25 59.20 0.43 - -- PEAK 1 492408 38.55 74.0@ -35.45 56.23 32.84 8.25 59.20 0.43 - -- PEAK
2 736.08 42.13 74.00 -31.87 55.21 36.48 10.89 59.92 .27 - -- PEAK 1 7386.08 42.57 74.00 -31.43 55.65 36.48 10.89 59.92 0.7 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-23 of 56



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
30 = T 350 T e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 5 lode 15
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 5 lode 15

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-24 of 56




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

6
Mode Band Edge - L
2400-2483.5_802.11be EHT40_CHO03_2422MHz
ANT Ant 5+6+7+8 (TXBF)
Pol. Horizontal Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
PEAK T4
0 | 00
525 i i bontleih byt oA f
350 350,
175 175
Peak
210 23364 23628 23802 1156 242 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 238458 63.45 74.00 -18.55 57.82 27.37 5.63 36.49 9.92 4@ 36 PEAK 1 2422.00 168.24 ------ ------ 181.72 27.42 5.66 36.48 9.92 400 36 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050 1
87.5 875
0.0 70.0
AVG_54
525 52‘9%—‘”—““_—_-_‘_“““//
350 350,
175 175
Avg
210 23364 23628 23802 1156 242 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.22 47.88 54.80 -6.12 41.44 27.37 5.63 36.48 9.92 460 36 AVERAGE 1 4000 98.17 ------ ------ 91.65 27.42 5.66 36.46 9.92 460 36 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-25 of 56

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
105, s
Ty AL,
75
\\‘Ww PEAK_BE 74
700 Wbt "
M\M\ 1
52! —
3,
17!
Peak Blank
2402 116 142 24608 24804 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 48373 53.47 74.00 -20.53 46.44 27.88 5.77 36.46 9.92 460 36 PEAK
4o Level {dBuVim)
1225
P — ot
0.0 \'\w_,._
N S AVG_BE 54
52,
U
[t S S|
350
17!
Avg Blank
2402 116 442 24608 24804 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243461 41.82 54.00 -12.18 3478 27.81 5.77 36.46 9.92 460 36 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-26 of 56

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

6
Mode Band Edge - L
2400-2483.5_802.11be EHT40_CHO03_2422MHz
ANT Ant 5+6+7+8 (TXBF)
Pol. Vertical Fundamental
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
PEAK T4
0.0 70.0
1
525 525 , y
Ittt ol o oA
350 350,
175 175
Peak
210 23364 23628 23802 1156 242 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 238379 59.20 74.60 -14.80 52.77 27.37 5.63 36.49 9.92 480 132 PEAK 1 2422.00 112,98 ------ ------ 186.36 27.58 5.68 36.45 9.92 460 132 PEAK
4 Level ([dBuVim) + gn LVl (dBuVim)
1225 1225
1059 1054 !
87.5 875
0.0 70.0
AVG_54
525 525
1
st
350 350,
175 175
Avg
210 23364 23628 23802 1156 242 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.41 42.29 54.60 -11.71 35.83 27.38 5.64 36.48 9.92 480 132 AVERAGE 1 2422.00 163.18 ------ ------ 96.47 27.50 5.69 36.46 9.92 460 132 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-27 of 56

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical

Fundamental

. Level (dBuVim)

" ey M“\ PEAK_BE_74

350

Peak

Blank

2402 1UNE 24812 2460.8 24804 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249147 51.33 74.00 -22.67 4424 27.85 5.78 36.46 9.92 4680 132 PEAK

. Level (dBuVim)

/,/”WMJ‘ ‘"**M..N_\

52 P AVG_BE_54

R PP
350

Avg Blank

2402 1UNE 24812 2460.8 24804 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 9129 D_9120D-82294 VERTICAL
+ RBi:1060.080kHz VB:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2456.28 40.36 54.60 -13.64 33.31 27.82 5.77 36.46 9.92 480 132 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C4-28 of 56
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 7 525 7
1 T - ok il 1 e - At
350 I}WWWW 26 1A
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Mode i 6 Mode i 6
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 444,08 41.29 74.00 -32.71 59.41 32.49 8.19 59.18 0.3 - -- PEAK 1 4B44.08 38.97 74.00 -35.63 57.89 32.49 8.19 59.18 0.3 - -- PEAK
2 7266.08 44.63 74.00 -29.97 56.68 36.99 9.97 59.78 0.26 - -- PEAK 1 7266.08 43.28 74.00 -30.72 55.93 36.99 9.97 59.78 0.26 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C4-29 of 56

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 = 350 ) TR
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 6 lode 6
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 6 lode 6

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-30 of 56



ssamonias. FCC RADIO TEST REPORT

Report No. : FR401125B

Mode Band Edge - L

2400-2483.5_802.11be EHT40_CHO04_2427MHz

ANT Ant 5+6+7+8 (TXBF)
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
PEAK T4
700 ] 700
52.5 52.5 ol
ittt drgenth .
350 350
175 175
Peak
210 2374 23648 23922 24106 24 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.78 63.71 74.00 -18.29 57.25 27.38 5.64 36.48 9.92 460 35 PEAK 1 2427.00 168.87 ------ ------ 182.13 27.58 571 36.47 9.92 4o 35 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
AVG_54
525 525 )) L
WWMM‘WWWM R B S SR R, g
350 350
175 175
Avg
210 2374 23648 23922 24106 24 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 238973 46.18 54.80 -5.82 41.72 27.38 5.64 36.48 9.92 460 35 AVERAGE 1 242700 95.68 ------ ------ 88.94 27.58 5.71 36.47 9.92 460 35 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-31 of 56




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
105 — ~\
75 \‘\v
PEAK_BE_74|
00 / b Aty s
" Bt 1
52, 5
3,
17!
Peak Blank
2402 116 142 24608 24804 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 248471 54,60 74.00 -19.40 47.56 27.81 5.77 36.46 9.92 460 35 PEAK
4o Level {dBuVim)
1225
s [ttt g
0.0 } 0y
L S
2 / e AVG_BE 54
1
ey o er—|
350
17!
Avg Blank
2402 116 142 24608 24804 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 245403 43.84 54.00 -18.16 36.81 27.80 5.77 36.46 9.92 460 35 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-32 of 56

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
15 e ey 15
/ |
L\ PEAK 74
0.0 70.0 |
* |
52. P it e 2 e Ca e i ’
350 350
17! E
Peak
210 2374 23648 23922 24106 24 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.78 56.48 74.60 -15.52 52.82 27.38 5.64 36.48 9.92 4680 139 PEAK 1 2427.00 112,69 ------ ------ 186.86 27.58 5.69 36.45 9.92 460 139 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 !
fwwwm
75 875
0.0 70.0
\ AVG_54
Rl L.
..-v""“"""
T | L
350 350
17! E
Avg
210 2374 23648 23922 24106 24 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 238973 45.63 54.80 -8.37 39.17 27.38 5.64 36.48 9.92 480 139 AVERAGE 1 2427.00 162.86 ------ ------ 9.26 27.48 5.68 36.48 9.92 480 139 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
4o Level {dBuVim)
1225
e WWMWMM
] N
ey PEAK_BE_74|
00 / MWWM\ —
7 1
3,
17!
Peak Blank
2402 116 142 24608 24804 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249451 51.26 74.00 -22.74 4415 27.87 5.78 36.46 9.92 4680 139 PEAK
4o Level {dBuVim)
1225
o rwwm_ﬂ_\
75
700 j \
i
o / T AVG_BE_54
N
350
17!
Avg Blank
2402 116 142 24608 24804 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2458.24 4b.66 54.60 -13.34 33.60 27.83 5.77 36.46 9.92 480 139 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-34 of 56

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
1 4ﬂLe\'el{llBu\mn) 1 4ﬂLtwel{llBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525 B
bt PRTY sl a — b o i
e 5 st
Peak
115 115
Avg
3000 6000, 9000 12000. 15000, 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Vode 27 tode 17
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4854.08 38.86 74.00 -35.94 56.14 32.52 8.19 59.18 0.3 - -- PEAK 1 485408 38.17 74.0@ -35.83 56.25 32.52 8.19 59.18 0.3 - -- PEAK
2 71.08 42.68 74.00 -31.32 55.34 36.99 9.98 59.80 0.26 - -- PEAK 1 728l.08 43.46 74.00 -30.54 56.12 36.99 9.98 59.80 0.26 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-35 of 56




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
14‘“|L¢z\vtal{|m||\.n|n) 14‘“|Lml{|iﬂ||\11|n)
105 125
i85 85
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 7 lode 17
14‘“|L¢z\vtal{|m||\.n|n) 14‘“|Lml{|iﬂ||\11|n)
105 125
i85 85
100 00
17.7G AG_54 ANG 54
525 525
186 et ™ TN e e ot T
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 7 lode 17

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-36 of 56




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

8
Mode Band Edge - L
2400-2483.5_802.11be EHT40_CHO06_2437MHz
ANT Ant 5+6+7+8 (TXBF)
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
PEAK T4
0.0 70.0
1
525 525 )
bbbt b T st
350 350,
175 175
Peak
210 23304 23688 23982 242156 157 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2367.18 59.41 74.60 -14.59 52.97 27.37 5.63 36.48 9.92 360 18 PEAK 1 2437.00 184,78 ------ ------ 97.9 27.62 5.73 36.47 9.92 6@ 18 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1050 1050
1
87.5 875
0.0 70.0
9 0 AVG_54
5 5 / \\
%0 0 -
175 175
Avg
210 23304 23688 23982 242156 157 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.23 48.23 54.80 -5.77 4177 27.38 5.64 36.48 9.92 360 18 AVERAGE 1 2437.00 95.66 ------ ------ 88.86 27.62 5.73 36.47 9.92 6@ 18 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-37 of 56

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
4o Level {dBuVim)
1225
10! /W = N"'M\
875
PEAK_BE 74
0.0
MNMWWW 1
2 i
3,
17!
Peak Blank
w7 24336 24502 24668 24834 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBH:1060.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2486.47 59.67 74.00 -14.33 52.62 27.82 5.77 36.46 9.92 360 18 PEAK
4o Level {dBuVim)
1225
Tyt W
75 \
0.0
0. AVG_BE 54
Bl U
350
17!
Avg Blank
w7 4336 24502 24668 24834 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 243456 47.58 54.60 -6.42 40.54 27.81 5.77 36.46 9.92 360 18 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-38 of 56

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125B
8
Mode Band Edge - L
2400-2483.5_802.11be EHT40_CHO06_2437MHz
ANT Ant 5+6+7+8 (TXBF)
Pol. Vertical Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 ]
1050 1050
87.5 875
PEAK T4
0.0 70.0
528 . deh s 52‘5%"“ , i, o
350 350,
175 175
Peak
210 23304 23688 23982 242156 157 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.67 55.55 74.60 -18.45 49.09 27.38 5.64 36.48 9.92 4680 142 PEAK 1 2437.00 114,31 ------ ------ 187.70 27.43 568 36.48 9.92 460 142 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
105 1050 !
87.5 875
0.0 70.0
AVG_54
350 350
175 175
Avg
210 23304 23688 23982 212156 157 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.38 45.33 54.80 -8.67 38.87 27.38 5.64 36.48 9.92 480 142 AVERAGE 1 2437.00 184,12 ------ ------ 97.50 27.50 5.68 36.46 9.92 460 142 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-39 of 56

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical Fundamental
4o Level {dBuVim)
1225
e " S,
\
PEAK_BE 74
0 L A
y N
3,
17!
Peak Blank
w7 24336 24502 24668 24834 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 248531 5221 74.00 -21.79 45.17 27.81 5.77 36.46 9.92 480 142 PEAK
4o Level {dBuVim)
1225
o .
15
0.0 \
AVG_BE 54
1. _BE_
52! W“"W\“M
3,
17!
Avg Blank
w7 4336 24502 24668 24834 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 48373 42.64 54.00 -11.36 35.61 27.80 5.77 36.46 9.92 480 142 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-40 of 56

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
1 4ﬂLe\'el{dB!l\mn) 1 4ﬂLtwel{dBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
i 2 i 2 m———l
. ; 4 R
35,0l iy St 36 (bt MM\MMM
Peak
115 115
Avg
3000 6000, 9000 12000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Vode i 8 Vode 18
Linit Read At Cable Preamp Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBui/m  dB dBu/ dB/m  dB Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 4874.08 37.49 74.00 -36.51 55.47 .68 8.21 59.19 0.40 -- PEAK 1 4874.08 38.62 74.00 -35.98 56.60 32.60 8.21 59.19 0.40 - -- PEAK
2 731108 43.54 74.00 -30.46 56.24 36.86 10.61 59.83 0.26 -- PEAK 1 731108 43.53 74.00 -30.47 56.23 36.86 16.61 59.83 @.26 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-41 of 56




ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
350 F T 350 e e e e I T ey
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 8 lode 8
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 8 lode 8

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 i 105 ;
N
75 875
\ ‘ PEAK 74
. 10, Fanl
00 e 704 \
1

52! . 52! '

. st PR Ao g g
350 350
17! E

Peak
210 23424 25748 24072 24306 U712 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2388.57 55.46 74.60 -18.54 49.08 27.38 5.64 36.48 9.92 360 18 PEAK 1 2447.00 165.08 ------ ------ 98.22 27.67 5.74 36.47 9.92 380 18 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225
105 105
1
W5 e ey o8
0.0 r 1 70.0
——— AVG_54
52, ”,/w 52, \ =
o i
350 350
17! E
Avg
210 23424 25748 24072 24306 U712 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.54 4432 54.60 -9.68 37.86 27.38 5.64 36.48 9.92 360 18 AVERAGE 1 2847.00 95.46 ------ ------ 88.62 27.66 5.73 36.47 9.92 360 18 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C4-43 of 56
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
105
A T
75
\\ PEAK_BE 74
0.0
R S
by,
52,
3,
17!
Peak Blank
432 2456 24502 24728 24864 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2486.33 63.62 74.00 -18.33 36.57 27.82 5.77 36.46 9.92 360 18 PEAK
o Level {dBuVim)
1225
105
o758 R
0.0
\ 1 AVG_BE 54
52, EE
|
3,
17!
Avg Blank
432 2456 24502 24728 24864 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 248456 53.43 54.60 -8.57 46.39 27.81 5.77 36.46 9.92 360 18 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-44 of 56

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
15 [t 15
| \
e \ PEAK T4
0.0 70.0 |
J \ ,
“ ) ’ K 5 A PR sy
350 350
17! E
Peak
210 23424 25748 24072 24306 U712 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.22 52.92 74.00 -21.88 46.46 27.38 5.64 36.48 9.92 4680 142 PEAK 1 2447.00 112,69 ------ ------ 185.40 27.54 570 36.47 9.92 460 142 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
105 105 ]
{'M‘WWWM
75 875
0.0 ) \ 70.0
m""w
AVG_54
Rl L.
I e SN
10 340 -
17! E
Avg
210 23424 25748 24072 24306 U712 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.25 4171 54.60 -12.29 35.25 27.38 5.64 36.48 9.92 4680 142 AVERAGE 1 2447.00 163.58 ------ ------ 9.91 27.53 5.69 36.47 9.92 480 142 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical

Fundamental

. Level (dBuVim)

\ PEAK_BE 74
700

350

Peak

Blank

2432 24455 2459.2 24728 24864 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 43416 54.47 74.00 -19.53 47.44 27.80 5.77 36.46 9.92 460 142 PEAK

. Level (dBuVim)

00 \\
\\ AVG_BE_54
52!

350

Avg Blank

2432 24455 2459.2 24728 24864 2500
Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 9129 D_9120D-82294 VERTICAL
+ RBi:1060.080kHz VB:3008. B0BkHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 48375 43.99 54.00 -18.81 36.96 27.80 5.77 36.46 9.92 480 142 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C4-46 of 56
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Vertical
1 4ﬂLe\'el{liBu\mn) 1 4ﬂLtwel{liBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
5. AVG_54 R AVG_54
" 2 N ™ | 2 TR L
I -
350 M»JWW 35 Dt WWMW
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Vode 19 Vode 19
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 489408 38.14 74.00 -35.86 56.81 32.68 8.23 59.19 0.41 - -- PEAK 1 4894.08 38.12 74.0@ -35.88 55.99 32.68 8.23 59.19 @.41 - -- PEAK
2 734108 43.67 74.00 -30.33 56.50 36.74 10.84 59.87 0.26 - -- PEAK 1 73108 43.62 74.00 -30.98 55.85 36.74 10.84 59.87 0.26 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C4-47 of 56

FAX: 886-3-327-0855
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Report No. : FR401125B

Pol. Horizontal Vertical
: 45Lmual{dl%l\ﬂ!ln) : 45Lml{dﬂll\”ln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
Bl == = TR
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 9 lode 19
: 45Lmual{dl%l\ﬂ!ln) : 45Lml{dﬂll\”ln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 9 lode 19

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
o Level [dBuVim) 1o Level [dBuVim)
1225 1225
15 15 !

; 75|

_,/ PEAK 74
70 70 ¥
LAY MJM ’w\’ TUW, I \
. 1

A — o 5z i ! P TR 4 o
350 350
17! E
Peak
210 23424 25748 24072 24306 U712 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 2385.49 5278 74.60 -21.22 46.35 27.37 5.63 36.49 9.92 3@ 17 PEAK 1 2452.00 164,83 ------ ------ 97.31 27.56 5.71 36.47 9.92  3e@ 17 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
1
75 [T e | 75
0.0 Mj) 70.0 \
e { AVG_54
Rl L.
1
et RN
350 350
17! E
Avg
210 23424 25748 24072 24306 U712 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.38 42.11 54.60 -11.89 35.65 27.38 5.64 36.48 9.92 360 17 AVERAGE 1245200 94,35 ------ ---e-- 87.65 27.55 5.70 36.47 9.92 360 17 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C4-49 of 56
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ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
080 i e A i,
15
PEAK_BE 74
0.0 \‘M
TP
WWNMN
52,
3,
17!
Peak Blank
432 2456 24502 24728 24864 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2456.20 64.38 74.80 -9.62 57.33 27.82 5.77 36.46 9.92 360 17 PEAK
o Level {dBuVim)
1225
75 R— e,
0.0 \
o . VG BE 54
3,
17!
Avg Blank
432 2456 24502 24728 24864 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL
+ RBi:1060.080kHz VB:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2486.13 53.80 54.60 -8.20 46.75 27.82 5.77 36.46 9.92 360 17 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-50 of 56
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Report No. : FR401125B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 1
pvrr
105 105
75 ol / 875
PEAK_T4
14 /f’M 14 ! -
i i " i 52 e T D v
350 350
17! E
Peak
210 23424 25748 24072 24306 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2355.68 50.49 74.60 -23.51 4415 27.31 5.60 36.49 9.92 360 35 PEAK 1 2452.00 118.29 ------ ------ 11.49 27.62 5.73 36.47 9.92 3@ 35 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
10! (\,,H- w j 10! (
75 875
. 10, J
00 L 704
AVG_54
Rl L.
o —
350 350
17! E
Avg
210 23424 25748 24072 24306 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 237415 40.16 54.60 -13.84 33.76 27.35 5.6 36.49 9.92 360 35 AVERAGE 1 2452.00 168.12 ------ ------ 181.35 27.68 5.72 36.47 9.92 3@ 35 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
o Level {dBuVim)
1225
i e "
105 -
75
PEAK_BE 74
0.0 \"w.q‘
1
s MW
3,
17!
Peak Blank
432 2456 24502 24728 24864 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 248436 59.23 74.00 -14.77 5218 27.81 5.77 36.46 9.92 360 35 PEAK
o Level {dBuVim)
1225
105
75
0.0
\ AVG_BE 54
52,
1
3,
17!
Avg Blank
432 2456 24502 24728 24864 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 2453.88 42.52 54.00 -11.43 35.49 27.80 5.77 36.46 9.92 360 35 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-52 of 56
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Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\mn)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 7 525 7
1 R . “ ’ [ L TR —"
36,0 AMJWW 35, Db s
Peak
115 115
Avg
3000 6000, 9000 12000. 15000. 18000 3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK_74 3m BBHA 9120 D_9128D-92294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_9126D-92294 VERTICAL
Mode i 10 Vode i 10
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 490408 40.47 74.00 -33.53 58.30 .72 8.3 59.20 0.4 - -- PEAK 1 494,08 38.47 74.00 -35.53 56.38 32.72 8.23 59.20 0.4 - -- PEAK
2 7356.08 43.86 74.00 -30.94 55.9 36.66 10.86 59.89 0.27 - -- PEAK 1 736.08 43.16 74.00 -30.84 56.86 36.66 10.86 59.89 @.27 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C4-53 of 56

FAX: 886-3-327-0855
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Report No. : FR401125B

Pol. Horizontal Vertical
mLe\'eI{dBlle) 14‘“|Lml{|19||\llln)
105 125
i85 85
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
350 T e ] 350 T
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 10 lode 10
mLe\'eI{dBlle) 14‘“|Lml{|19||\llln)
105 125
i85 85
100 00
17.7G AG_54 ANG 54
525 525
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 10 lode 10

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 HLevel(dB!le) 1 HLMWBIIWIH)
1225 1225
875 85
PEAK 74 PEAK 74
700 00
AVG_54 AVG_54
525 525
1
5 Ok ATl . # 35201 " " " - M o Abrirtmd o ratir]
Peak 175 175
18000 19700, 21400, 2100, 24800, 26500 18000 19700, 2400, 200, 24800, 26500
Frequency (MHz) Frequency (MHz)
Site @ @3CHIS-HY Site @ @3CHIS-HY
Condition: PEAK 74 Im SHF 1230 241025 HORIZONTAL Condition: PEAK 74 Im SHF_1230 241025 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m B dB dB/m 4B dB A8 om  deg Mz dBuV/m dBV/m  dB B dB/fm A8 dB A8 om  deg
1 24720.57 37.66 74.60 -36.34 54.84 39.48 7.13 53.37 -9.54 .- - PEA 1 68125 39,12 74.60 -34.88 57.82 39.88 6.78 5422 -9.54 -~ - PEAC
TEL: 886-3-327-0868 Page Number 1 C4-55 of 56

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
60. 60.
ap Qp|
0 r 0 r
| - |
I
Y ) w1 )
F I 3 | 300}/ 3 | )]V\‘w/\, V‘V "M il
g Al n sl
Y4 w
10, 10,
30 24, 8. 12, 806 1000 30 24, 18, 12, 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CHIS-HY site + @3CHI5-HY
Condition: QP 3m CBL 61110 & @030@N1D@1N-06_41912805 HORIZONTAL Condition: QP 3m (BL 61110 & @@3BN1DAIN-06_41912805 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB BV dB/m B dB B om  deg PHz dBuV/m dBuv/m  dB dBuV d8/m A8 dB  dB o deg
1 63.95 23.23 48.80 -11.77 47.52 12.18 0.97 32.42 0.86 - -~ Peak 1 63.95 32.85 40.80 -7.15 52.14 12.18 0.97 32.42 0.6 137 B4 QP
2 188,57 27.62 43.5@ -15.83 41.99 16.71 1.26 32.43 0.09 - -- Peak 2 le4.69 28.95 43.50 -14.55 43.80 16.26 1.24 32.42 0.67 - -- Peak
3 232,73 29.97 46.00 -16.83 44.82 16.30 1.88 32,40 0.25 - -- Peak 3 234,67 27.44 46.88 -18.56 41.28 16.58 1.81 32.40 0.25 - -~ Peak
4 443,22 36.81 46.00 -9.19 4412 22,53 2.47 2.4l @18 - -- Peak 4 43934 37.03 46.00 -8.97 4433 22.58 2.46 32.41 0.8 le0 15 (P
5 755.36 36.53 46.89 -9.47 37.86 27.55 3.19 32.20 0.13 - -- Peak 5 716.76 41.84 46.69 -4.16 44.60 26.25 3.11 32.20 .17 1@0  6LQP
6 779.81 39.75 46.60 -6.25 41.22 27.28 3.23 3.12 .14 - -- Peak 6  796.38 37.87 46.88 -B.13 38.8% 27.66 3.26 32.87 @.14 19 312 QP
TEL: 886-3-327-0868 Page Number : C4-56 of 56

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125B

<03CH15-HY>
<TXBF>
<NSS = 2>

C5-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel | Frequency RU | Remark
(MHz) Rate
Mode 1 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT20 01 2412 MCSO0 - -
Mode 2 | 2400-2483.5 | Ant5+6+7+8 (TXBF) | 802.11be EHT20 02 2417 MCSO0 - -
Mode 3 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT20 06 2437 MCSO0 - -
Mode 4 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT20 10 2457 MCSO0 - -
Mode 5 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT20 11 2462 MCSO0 - -
Mode 6 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT40 03 2422 MCSO0 - -
Mode 7 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT40 04 2427 MCSO0 - -
Mode 8 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT40 06 2437 MCSO0 - -
Mode 9 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT40 08 2447 MCSO0 - -
Mode 10 | 2400-2483.5 Ant 5+6+7+8 (TXBF) 802.11be EHT40 09 2452 MCSO0 - -
TEL: 886-3-327-0868 Page Number : C5-10f 34

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR401125B
C5-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
802.11be EHT20 | 01 | 2389.97 53.57 54.00 -0.43 H Avg. Pass - Band Edge
! 802.11be EHT20 | 01 - - - - - - - - Harmonic
802.11be EHT20 | 02 | 2389.97 53.37 54.00 -0.63 H Avg. Pass - Band Edge
? 802.11be EHT20 | 02 - - - - - - - - Harmonic
802.11be EHT20 | 06 | 2483.50 44.41 54.00 -9.59 H Avg. Pass - Band Edge
° 802.11be EHT20 | 06 - - - - - - - - Harmonic
802.11be EHT20 10  2483.68 53.62 54.00 -0.38 H Avg. Pass - Band Edge
! 802.11be EHT20 | 10 - - - - - - - - Harmonic
802.11be EHT20 11 2483.54 53.81 54.00 -0.19 H Avg. Pass - Band Edge
° 802.11be EHT20 11 - - - - - - - - Harmonic
802.11be EHT40 03 | 2389.33 53.59 54.00 -0.41 H Avg. Pass - Band Edge
° 802.11be EHT40 | 03 - - - - - - - - Harmonic
802.11be EHT40 04 | 2388.64 53.63 54.00 -0.37 H Avg. Pass - Band Edge
! 802.11be EHT40 | 04 - - - - - - - - Harmonic
802.11be EHT40 06 | 2483.65 51.52 54.00 -2.48 H Avg. Pass - Band Edge
° 802.11be EHT40 | 06 - - - - - - - - Harmonic
802.11be EHT40 08 | 2483.61 52.29 54.00 -1.71 \% Avg. Pass - Band Edge
° 802.11be EHT40 | 08 - - - - - - - - Harmonic
802.11be EHT40 09 | 2483.75 53.52 54.00 -0.48 H Avg. Pass - Band Edge
10 802.11be EHT40 | 09 - - - - - - - - Harmonic
TEL: 886-3-327-0868 Page Number : C5-20f 34

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 q
105 " 105
75 { 875
PEAK_T4
14 — 14 ! -
A \
L2 e PR 52 WP " bl
350 350
17! E
Peak
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.74 65.88 74.60 -8.12 59.42 27.38 5.64 36.48 9.92 2600 41 PEAK 1 2412.00 115.27 ------ ------ 188.74 27.43 5.66 36.48 9.92 200 41 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
F\M
75 875
0.0 / 70.0
ol G 54
) ) /I
E) 1 4 e
17! E
Avg
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.97 53.57 54.60 -8.43 47.11 27.38 5.64 36.48 9.92 2600 41 AVERAGE 1 2412.00 106.98 ------ ------ loe.46 27.42 5.66 36.48 9.92 200 41 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C5-30f 34
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Report No. : FR401125B

Pol. Vertical Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
i
105 105
75 875
M \ PEAK 74
0.0 iy 70.0 ‘\\
52. p A il 5z At st bl A . e N m
350 350
17! E
Peak
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.74 6481 74.80 -9.19 58.35 27.38 5.64 36.48 9.92 360 360 PEAK 1 2412.00 119.65 ------ ------ 113.88 27.46 5.67 36.48 9.92 360 360 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 sy 105
75 f 875
0.0 70.0
l AVG_54
Rl L. \h
»«uf// M’mn—«m‘/{
350 350
17! E
Avg
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.86 52.46 54.60 -1.54 46.08 27.38 5.64 36.48 9.92 360 360 AVERAGE 1 2412.00 110.89 ------ ------ 104.32 27.46 5.67 36.48 9.92 300 360 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C5-4 of 34



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Fundamental
o Level {dBuVim) 4o Level (dBuVim)
1225 1225 i
Y0 ]
105 105
75 / 875
PEAK 74
. 10, !
00 L 704 }J \
52 RS I xwmﬁ*"' 5! . PSR PRYEPTTT ST
350 350
17! E
Peak
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.86 67.31 74.60 -6.69 60.85 27.38 5.64 36.48 9.92 460 33 PEAK 1 2417.00 115.18 ------ ------ 188.56 27.44 5.66 36.48 9.92 460 33 PEAK
o Level {dBuVim) 4o Level (dBuVim)
1225 1225
15 15 !
ey
75 875
0.0 / 70.0
H AVG_54
Rl L.
al )
B i
350 350
17! E
Avg
210 23324 23548 2712 23906 un 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.97 53.37 54.60 -0.63 46.91 27.38 5.64 36.48 9.92 46 33 AVERAGE 1 2417.00 164,28 ------ ------ 97.75 27.43 5.66 36.48 9.92 4@ 33 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C5-50f 34




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical Fundamental

. Level (dBuVim) 1 oLevel [BuVim)

1225
/‘WWN

105, f 105,

075 WJJ 075

Mw-” k PEAK T4
0

70 L]
e 704 \

52! s bt wrel! 2 i —
30 350
11 1.

Peak
2310 23324 23548 2712 2309.6 122 1000 1400. 1800. 2200, 2600. 3000

Frequency (MHz) Frequency (MHz)

Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_9128D-02294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto

Site : B3CHIS-HY
Condition: PEAK_74 3m BBHA 9128 D_9129D-02294 VERTICAL
+ RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.97 67.23 74.80 -6.77 60.77 27.38 5.64 36.48 9.92 180 115 PEAK 1 2417.00 121,67 ------ ------ 114.45 27.58 5.68 36.45 9.92 188 115 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225 1
105 o 105

E 875
0.0 ""/

70.0

\ V654
L I &
30 350
11 1.
Avg
2310 23324 23548 2712 2309.6 122 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHIS-HY
Condition: AVG_BE_54 3m BBHA 9129 D_9120D-82294 VERTICAL
+ RBi:1060.080kHz VB:3008. B0BkHz SHT:Auto

Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RBK:1060.080kHz VB:3000. B0BkHZ SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.97 51.39 54.80 -2.61 44.93 27.38 5.64 36.48 9.92 180 115 AVERAGE 1 2417.00 112,55 ------ ------ 106.02 27.43 5.66 36.48 9.92 168 115 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C5-6 of 34



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR401125B
3
Mode Band Edge - L
2400-2483.5_802.11be EHT20_CHO06_2437MHz
ANT Ant 5+6+7+8 (TXBF)
Pol. Horizontal Fundamental
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 i
1050 1050
87.5 875
PEAK T4
0.0 70.0
1
52.5 52.5
- b s i Ty ey
350 350,
175 175
Peak
210 2374 23648 23922 24106 24 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. B0ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.64 55.12 74.60 -18.88 48.66 27.38 5.64 36.48 9.92 360 22 PEAK 1 2437.00 114,82 ------ ------ 188.13 27.54 579 36.47 9.92 3@ 22 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 525
! IR
350 350,
175 175
Avg
210 2374 23648 23922 24106 14 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_54 3m BBHA 9120 D_91280-22294 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 6ockHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2388.23 43.72 54.00 -18.28 37.26 27.38 5.64 36.48 9.92 360 22 AVERAGE 1 2437.00 184,53 ------ ------ 97.84 27.54 5.70 36.47 9.92 360 22 AVERAGE
TEL: 886-3-327-0868 Page Number : C5-70f 34

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
o Level {dBuVim)
1225
19: W ﬂdv\.N,\
75 \ I
Ity PEAK_BE_74|
00 L
52, MW Wit
3,
17!
Peak Blank
FLri 246 24562 24708 24854 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 48511 56.98 74.60 -17.82 49.94 27.81 5.77 36.46 9.92 360 22 PEAK
o Level {dBuVim)
1225
105 ““\
75
0.0 \
Mmoo,
0. T 1 AVG_BE 54
Ramta P
350
17!
Avg Blank
FLri 246 24562 24708 24854 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 245350 4441 54.60 -9.59 37.38 27.88 5.77 36.46 9.92 360 22 AVERAGE
TEL: 886-3-327-0868 Page Number : C5-8 of 34

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR401125B

Mode Band Edge - L

2400-2483.5_802.11be EHT20_CHO06_2437MHz

ANT Ant 5+6+7+8 (TXBF)
Pol. Vertical Fundamenta
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225 1
1050 1050
87.5 875
PEAK T4
0.0 70.0
1
525 , S 525
350 350,
175 175
Peak
210 2374 23648 23922 24106 247 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-82294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2389.32 52.82 74.00 -21.18 46.36 27.38 5.64 36.48 9.92 460 117 PEAK 1 2437.00 116.97 ------ ------ 118.27 27.55 579 36.47 9.92 480 117 PEAK
+aLevel (dBuVim) + gn LVl (dBuVim)
1225 1225
1
1050 1050
87.5 875
0.0 70.0
AVG_54
525 525
1 PN
350 350,
175 175
Avg
210 2374 23648 23922 24106 24 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site : B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_91200-82294 VERTICAL Condition: AVG_54 3m BBHA 9120 D_91280-82294 VERTICAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3000. 60ckHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 238878 42.21 54.60 -11.79 35.75 27.38 5.64 36.48 9.92 480 117 AVERAGE 1 2437.00 167.61 ------ ------ 1oe.92 27.54 570 36.47 9.92 400 117 AVERAGE
TEL: 886-3-327-0868 Page Number : C5-90f 34

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical Fundamental
o Level {dBuVim)
1225
/\MWI-W-./MW"\
i
el PEAK_BE 74
700 s —
1
52, -
3,
17!
Peak Blank
FLri 246 24562 24708 24854 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 249102 53.13 74.00 -20.87 46.04 27.85 5.78 36.46 9.92 480 117 PEAK
o Level {dBuVim)
1225
75
0.0
g,
ey AVG_BE 54
52,
S
3,
17!
Avg Blank
FLri 246 24562 24708 24854 2500
Frequency (MHz)
Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL
+ RBi:1060.080kHz VB:3008. B0BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg
1 245452 42.22 54.00 -11.78 35.18 27.81 5.77 36.46 9.92 480 117 AVERAGE
TEL: 886-3-327-0868 Page Number : C5-10 of 34

FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT

Report No. : FR401125B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
125 1225 1
105 N 105
75 " 75
WJ
WMW‘M PEAK_BE 74, PEAK 74
. 10, |
00 g, 704
MNI\W-WN
52, 52, o
b i i gl
350 350
17! E
Peak
1447 576 24682 24788 24804 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2483.52 67.50 74.60 -6.50 60.47 27.80 5.77 36.46 9.92 480 215 PEAK 1 2457.00 116.84 ------ ------ 116.7 27.68 5.72 36.47 9.92 480 215 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 \ 875
. 10,
00 i, 704
0 M\k« AVG_BE 54 \ V654
Tt 52!
st
B e (S R \
350 350
17! E
Avg
1447 576 24682 24788 24804 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-02294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.B00kHz SWT:Auto + RBH:1000.000kHz VBW:3600.B08kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.68 53.62 54.60 -0.33 46.59 27.80 5.77 36.46 9.92 480 215 AVERAGE 1 2457.00 167.37 ------ ------ 10.59 27.61 5.72 36.47 9.92 400 215 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C5-11 of 34




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 1
105 ik A 105
75 875
W PEAK_BE 74 PEAK 74
700 S 700 an
350 350
17! E
Peak
1447 576 24682 24788 24804 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 245399 60.18 74.60 -13.82 53.15 27.80 5.77 36.46 9.92 480 111 PEAK 1 2457.00 118.00 ------ ------ 1114 27.67 574 36.47 9.92 460 111 PEAK
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225
1
105 105
75 \ 875
0.0 70.0
———
2 AVG_BE 54 AVG_54
W L.
e \
350 350
17! E
Avg
1447 576 24682 24788 24804 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 248357 49.88 54.80 -4.12 42.85 27.80 5.77 36.46 9.92 480 111 AVERAGE 1 2457.00 167.83 ------ ------ 1el.60 27.65 5.73 36.47 9.92 400 LIl AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C5-12 of 34




ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Horizontal Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
15 oottt 15
75 \' 875
\ PEAK_BE 74, PEAK_74
0.0 v 1 70.0 Il
W \
Mot
52 ot 521 L
—" , i
350 350
17! E
Peak
2452 24616 4.2 24808 24904 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-02294 HORIZONTAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 HORIZONTAL
+ RBi:1060.080kHz VBW:3008. B0BkHz SHT:Auto + RB:1060.080kHz VB:3000. B0BkHZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg

1 243421 66.00 74.60 -8.80 58.96 27.81 5.77 36.46 9.92 460 214 PEAK 1 2462.00 113.26 ------ ------ 186.46 27.62 5.73 36.47 9.92 480 214 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225

1225

=
=

=
=

/"_‘——m._._..._ —_—
75 875
0.0 \ 70.0
e AVG_BE 54 } AVG_54
52, 52,
— JIN
350 350
17! E
Avg
2452 24616 4.2 24808 24904 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 HORIZONTAL Condition: AVG_S4 3m BBHA 9120 D_91280-02294 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBI:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.54 53.81 54.60 -8.19 46.78 27.80 5.77 36.46 9.92 460 214 AVERAGE 1 2462.00 103.63 ------ ------ 96.83 27.62 5.73 36.47 9.92 480 214 AVERAGE

TEL: 886-3-327-0868

Page Number : C5-13 of 34
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR401125B

Pol. Vertical Fundamental
4o Level {dBuVim) 4o Level (dBuVim)
1225 1225 ]
15 [y 15
75 \ 875
\ PEAK_BE 74, PEAK_74
0.0 70.0 ol
L \
fhid
52! e ‘ 52! S
X WY ferarrrbos
350 350
17! E
Peak
2452 24616 4.2 24808 24904 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site : B3CHIS-HY
Condition: PEAK_BE_74 3m BBHA 9120 D_91260-92294 VERTICAL Condition: PEAK_74 3m BBHA 9120 D_91200-02294 VERTICAL
+ RBH:100.000kHz VBW:3800.B08kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 2453.87 60.70 74.60 -13.30 53.67 27.80 5.77 36.46 9.92 4680 189 PEAK 1 2462.80 112.51 ------ ------ 185.65 27.67 5.74 36.47 9.92 460 189 PEAK

. Level (dBuVim) 1 oLevel [BuVim)

1225 1225
105 105
10! /_/_’M 10!
75 875
0.0 \ 70.0
0. AVG_BE 54 [ AVG_54
L.
“‘“-‘--_h,___v_‘___‘__‘__ ] \
0 L M s i
17! E
Avg
2452 24616 4.2 24808 24904 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: AVG_BE_54 3 BBHA 9120 D_9120-82294 VERTICAL Condition: AVG_S4 3m BBHA 9120 D_91280-2294 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m dB dB A8 om  deg MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 453.58 48.75 54.80 -5.25 41.72 27.80 5.77 36.46 9.92 480 189 AVERAGE 1 2462.00 163.93 ------ ------ 97.4 2778 5.74 36.47 9.92 480 189 AVERAGE
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